ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.77 dBm)| MI[1] 15.79 dBm
2.5724430 GHZ| 2.5726420 GHz
= ‘ ndb_ 26.00 dB @ X ndB 26.00 dB
04 v | e T 9.770000000 MH. 104 A~ M, N et ARV 9.650000000 MHz
] Q factor \ 263.3 7 Q factor \ 266.6
0 d / | 0 d [
I + ]
-10 df ; 15 10 d ‘I’
/ \ 04 [
e i NN A P il Y I
=54
40 d 40 d
50 d 50 d
-60 d 60 d
CF 2,575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.572443 GHz 15.77 dam nd8 down 9.7 MHz ML 2.572642 GHz 15.79 dBm ndB_down 9,65 MHZ
TL 1 2,570125 GHz -10.34 dam nd8 26.00 dB TL L 2,570185 GHz -9.45 dBm n 26.00 dB
T2 1 2,579895 GHz -10.27 d8m Q factor 263.3 T2 1 2.579835 GHz -10.61 d8m Q factor 266.6
L )i ] o (]

J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.47 dBm) ™M1[1] 15.13 dBm)
" 2.5941610 GHz 2.5910640 GHZ]
= 1 _ndB . 26.00 dB @ X ndB 26.00 dB
04 JAAYANA i il - 9.710000000 MHz| 104 AV mmrd e [ e B e 9.770000000 MHz
7 Q factor \ 267.2 ] Q factor ‘\ 265.2)
/ \
od | \ 0d J
] T i
104 - y 104 -
/ \ |
204 7 - 20 -
P T N . \ M A
LY Lt o -
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504161 GHz 16.47 dam nd8 down 9.71 MHz ML 2,501064 GHz 15.13 dam nd8 down 9.77 Wz
T 1 2,590125 GHz -9.24 dBm nd8 26.00 dB TL L 2,500065 GHz -10.93 dbm nd8 26,00 d8
T2 1 2,599835 GHz -9.39 dBm Q factor 267.2 T2 1 2.599835 GHz -11.33 dém Q factor 265.2

L it J -

J

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.77 dBm| mili]
E 2.6179570 GHZ|
e 26.00 dB| & “/'.‘!'mm 26.00 dB|
TS 9.730000000 MHz . b Ny | e B 9.750000000 MHz|
10 d . 10 e -
] 269.1 7 Qe 266.9)
g / od !
T} f
-0 d ¥ -10 di
20 di
AV AVLS ™\ i
\ - 5 s
-40 d
-50 d -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2617957 GHz 15.77 dBm ndB down 9.73 MHz ML 2.616399 GHz 15.09 dBm ndB down 9,75 MHz
T1 1 2610145 GHz -9.65 dBm nds 26.00 d8 T1 1 2.610065 GHz -11.08 dém nds 26.00 da
T2 1 2619875 GHz -10.61 dém  factor 269.1 T2 1 2.619815 GHz -11.32 dém  factor 260.3

] ] e
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.6a dBm) ™M1[1] 13.41 dBm)
2.5731240 GHz 2.5727050 GHz]
= nd 26.00 dB @ ’I nd 26.00 dB
. A i PPBY A L 14.476000000 MHz P P G ‘W; s 14.655000000 MHz
o QIul.lur\F’\’L \ 177.8 n v QYaas? - 175.5
o 0 T
-tod ? -10d
/
204 20d
A\ AT HaNy A - N Y A
W [ N s P T AR
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.5775 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.573124 GHz 13.63 dam nd8 down 14.476 MHz ML 2.572705 GHz 13.41 dam nd8 down 14,685 MHz
T 1 2,570307 GHz -12.63 dam nd8 26.00 dB TL L 2,570167 GHz -12.48 dm n 26.00 dB
T2 1 2,584783 GHz -12.69 dém Q factor 177.8 T2 1 2.584843 GHz -12.48 dBm Q factor 175.5

L it J -

J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.10 dBm) ™M1[1] 15.26 dBm)
2.5970980 GHZ| 2.5967980 GHz
20 e 20 L3
y e 26.00 dB 'y nd@ 26.00 dB
g e P PNAL S B A 14.086000000 MHz| 0d A — £ AR AN g 14.236000000 MHz
f Q factor “ 184.4 ] BRI F Q factor M 182.4
od od i
y 4 i
-10 df -10 d
|
[ I \
20 d } 20 d
3\ f |
- J et [ ar s EaRNS i
730 A o rZav. ]
40 df
50 d 50 d
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,597098 GHz 15.10 dBm nd@ down 14.086 MHz M1 2.596798 GHz 15.26 dBm nd@ down 14,236 MHZ
TL 1 2,567957 GHz -9.97 dBm nd8 26.00 dB TL L 2.587957 GHz -9.68 dBm nd8 26.00 dB
T2 1 2,602043 GHz -10.33 dém Q factor 184.4 T2 1 2.602193 GHz -10.34 dBm Q factor 182.4

L it J -

J

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.62 dBm| mili] 15.05 dBm|
2.6156170 GHZ| 2.6093830 GHz
e 26.00 dB & f ndB 26.00 dB
w0 o, Mo o] for B, 14.386000000 MHz 104 - Wi \ LB AR 14146000000 MHz
| Q factor 181.9 ; W Q factor 184.5
0 di # 0 |
BUE -10 di ¥+
20 d / 20 di /
21 7 Ny - ] \/w AN
. J ) P A e [ i / L nd M 3
Sl Y ey PR v
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2615617 GHz 14.62 dBm ndB down 14.386 MHz ML 2.609383 GHz 15.05 dBm ndB down 14146 MHz
T1 1 2 605427 GHz -10.62 dBm nds 26.00 d8 T1 1 2.605457 GHz -10.29 dém nds 26.00 da
T2 1 2619813 GHz -11.46 dBm Q factor 1618 T2 1 2.619803 GHz -11.24 dém Q factor 184.5

] ] e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I ]

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 0dB SWT  18.5us @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.51 dBm)| ™M1[1] 13.60 dBm)
2.5809990 GHz 2. 0 GHz
20 20
T nde 26.00 dB nd 26.00 dB
» | A A BN 19.021000000 MHz| . s PN 18.901000000 MHz
o ! o G fackor 135.7 n oA v VS Tlctop 136.8
o4 0d
-10 df -10 d
[ |
20d 20d i i
A pormrrfond i AT QN ol pn A P o
"
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,580999 GHz 13.51 dBm nd@ down 19.021 MHz M1 2.585554 GHz 13.60 dBm nd@ down 18,901 MHZ
T 1 2,570529 GHz -12.49 dbm nd8 26.00 dB TL L 2,570609 GHz -12.26 dm n 26,00 d8
T2 1 2,58955 GHz -12.69 dém Q factor 138.7 T2 1 2.58951 GHz -12.76 dam Q factor 136.8

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I ]

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.79 dBm) ™M1[1] 12.98 dBm)
2.5979170 GHz 2.5958790 GHZ]
20 T 20
Mnds 26.00 dB W1 nd 26.00 dB
» o dent Al AN ML SV o 18.861000000 MHZ, . , . X pBw 18.781000000 MHz|
1 T 7 h tactbe 1371 0 }r TV Ty el 138.2
o d i 0 di /
3
10 df 10 I
204 ¥ 20d
by A / n "
. " vt .
a0 - et 5 v
A T = AR
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.597917 GHz 13.79 dam nd8 down 18.861 MHz ML 2.505879 GHz 12.98 dam nd8 down 18,781 MHz
T 1 2,585689 GHz -10.92 dbm nd8 26.00 dB TL L 2,585669 GHz -12.14 dBm nd8 26,00 d8
T2 1 2,60455 GHz -12.33 dém Q factor 137.7 T2 1 2.604471 GHz -12.92 dém Q factor 138.2

J

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.02 dm| mili] 13.00 dBm|
2.6042860 GHZ| 2.6068430 GHz
e T ndB 26.00 dB & [ ndB 26.00 dB
L YN o A B i 18.941000000 MHz Koran iy B 1B.621000000 MHz
10 df - - o v 10 d e SN Y Ao 4
I’ T 3 fad B "“! 137.5 J.u 7 T~ A W 140.0
0 di 1 l\ 0 I\
-t0d - -10d “}‘ ‘IT
20 d L 20 df - T
AT / ol
; AN B . / [
7 N 7 AT !
A g
-40 di
50 df -50 di
60 d -60 db
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.604285 GHz 14.02 dBm ndB down 18.541 MHz ML 2.600843 GHz 13.00 dBm ndB down 18,621 MHz
TL 1 2600689 GHz -12.57 dém ndé 26.00 dB TL 1 2.600689 GHz -12.41 dém ndé 26.00 d8
T2 1 2,61963 GHz -11.65 dém Q factor 137.5 T2 1 2.619311 GHz -13.33 dém Q factor 140.0
A e

J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

G o)
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.69 dBm) ™M1[1] 13.74 dBm)
2.57112100 GHz 2.5798010 GHz
= ndB 26.00 dB @ ndB 26.00 dB
» - o ~BYL 4.775000000 MHz " fa Y A, NeBEb L 9.770000000 MHz|
W f 7 o T flctor/ v Yy 538.4] 0 7 qfactor’ ¥y 263.4
| |
od ] 0 +
~1od -0 d L 1
v
] ] T
20 d {
vl M L
ey A 7 Amny - Rl i
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.571121 GHz 13.69 dBm ndB_down 4.775 MHz ML 2.573801 GHz 13.74 dBm ndB_down 9,77 MHZ
TL 1 2,570102 GHz -12.06 dém nd8 26.00 dB TL L 2,570085 GHz -12.75 dém n 26.00 dB
T2 1 2,574878 GHz -12.45 dam Q factor 538.4 T2 1 2.579855 GHz -13.42 dBm Q factor 263.4
L U J wa L L]

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.59 dBm) ™M1[1] 14.61 dBm)
2.59501000 GHz 2.5967380 GHZ]
= nd 26.00 dB @ gma 26.00 dB
. A A By 4.815000000 MHZz . s, | N B 9.710000000 MHZ|
n / T Y P "y 538.9 0 7 i Q factor \l 267.4)
od / | 0 d ' 1
] 1 ]
Th 12
tod - -10d +
I \\ !
204 A & 20d
b , - o A
L S T ~a bt >
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50501 GHz 14,59 dam nd8 down 4.815 MHz ML 2.505738 GHz 14.61 dam nd8 down 9.71 Wz
T 1 2,592592 GHz -11.81 dam nd8 26.00 dB TL L 2,500185 GHz -11.35 dam nd8 26,00 d8
T2 1 2,597408 GHz -11.54 ddm Q factor 538.9 T2 1 2.599895 GHz -11.13 dém Q factor 267.4
L U J wa L J L]
3 1.1 6: .
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.23 dBm) 14.46 dBm)
2.61584200 GHz 2.6162590 GHz]
= ] nd 26.00 dB @ 26.00 dB
w0 LY , 4.815000000 MHz| 0d = e aaTATAS 9.730000000 MHz|
f = i v 543.2 7 268.9)
od ! 0 di £
T
-10 df Y -10 d }f
204 \ 20d 7
0/t ~y W ML o | 202 b o ) [
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.615842 GHz 13.23 dam nd8 down 4.815 MHz ML 2.516259 GHz 14.46 dBm nd8 down 9.73 WHz
T 1 2,615082 GHz -12.47 dm nd8 26.00 dB TL L 2.610165 GHz -11.86 dm 26,00 d8
T2 1 2.619898 GHz -12.80 dém Q factor 543.2 T2 1 2.619895 GHz -11.23 dém 268.9
L U J wa L L]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 12.82 dBm) ™M1[1] 12.07 dBm)
2.5755520 GHz 0 GHz
20 20
nd 26.00 dB ndB 26.00 dB
10d - o BY o 14.296000000 MHZ, 0d Bu X 18.861000000 MHz
i TV acer 180.2 i T Tl (WP g T~ *\ 137.1
v J o f
) | g \
-10 + -10 d
y 7 1
204 4 20d 1
YL PP o
e e PV e | o, -, e
gty
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,575552 GHz 12.82 dBm nd@ down 14.296 MH2 M1 2.585315 GHz 12.07 dBm nd@ down 18,861 MHZ
T 1 2,570247 GHz -13.10 dBm nds 26.00 dB TL L 2,57045 GHz -13.53 dbm n 26,00 d8
T2 1 2584543 GHz -12.05 dém Q factor 1B0.2 T2 1 2.589311 GHz -12.08 dém Q factor 137.1

L I ]

J

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 3.57 dBm)| ™M1[1] 12.23 dBm)
2.5980570 GHz 2.5956790 GHZ]
20 20
dn 26.00 dB m nd 26.00 dB
1wd Pl LY n 14.146000000 MHZ| 10 d X Bv: 18.701000000 MHz
7 T fadkor v 183.7 R TSI et M) 138.8
v / o |
-10 df i -10 d j:
] ] i
20 d { . 20 d t
o \ LA
- f (T e O { \ S,
a0 -30 -
30 gRmepoiy AR T
40 df -40 di
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.598057 GHz 13.57 dam nd8 down 14,145 MHz ML 2.505679 GHz 12.23 dam nd8 down 18,701 MHz
T 1 2,587927 GHz -13.22 dbm nd8 26.00 dB TL L 2,585669 GHz -14,38 dbm nd8 26,00 d8
T2 1 2,602073 GHz -11.05 d8m Q factor 1B3.7 T2 1 2.604391 GHz -14.62 dBm Q factor 138.8
L U J wa L J

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

pectrum

Ref Level 20,00 dém

ctrum

Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Offset 12.60 dB & RBW 300 kHz

o aet 0dE SWT  12.6ps @ VBW 1MHz  Mode Auto FET o Att a0de SWT  10.Gps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
M 13.40 dom) M
2.6099230 GHz
e 7 ndB 26.00 dB| & ndBay
. By 14.446000000 MHZ] By X 18.621000000 MHz
- { v e, & D . o .,
wod f 7 > Ceifactin/" ’\l 180.7 " ff v e e bk 140.4
ad | od / 1
] ! . )
-10 ¢ + T -10 df i ‘]
20 d J’f ‘\ 20 df -
paVlad At LT GO ; P2V A

_30.d8
vy pa=a E
P\ A

-40d
50 df 50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.609923 GHz 13.40 dBm o down 14,446 MHz ML 2.614555 GHz 12.22 dBm ndB down 12,621 MHz
TL 1 2605127 GHz -12.62 dém ndé 26.00 dB TL 1 2.600689 GHz -12.89 dém ndé 26.00 d8
T2 1 2619573 GHz -12.33 dém Q factor 180.7 T2 1 2.619311 GHz -13.70 dém Q factor 140.4
g e

J J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 452 | 449 | 901 | 9.05 | 13.49  13.46 | 17.90 | 17.78
Middle CH - - - - 452 | 449 | 907 | 9.05 | 13.43 | 13.37 | 17.82 | 17.90
Highest CH - - - - 451 | 450 | 897 | 9.05 | 1352 | 13.43 | 17.82 | 17.94

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 9.03 - 1340 | - |1790| -
Middle CH - - - - 4.50 - 9.09 - | 1346 - | 1786 | -
Highest CH - - - - 4.53 - 9.03 - | 1346 - | 1786 | -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.40 dBm) ™M1[1] 14.90 dBm)
0 7040200 GHz - 7224000 GHz
’*1( Occ Bw 4.515484515 MHz - T Oce Bw 4.485514486 MHz
T ey i = 1 ~ -
- 7 ) el pen o E B} Sl o
! |
d L 4 |
a o
[ L / \
-10 d A 10 |
{ D { \\
f‘ I
20 ) T 20 d
¢ kN T U AT ] T T i n
} I Anpay Y W g PEASNPRE Wit W B \f\m, AN ) A\
<5 =50 S
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.570402 GHz 14.40 dBm ML 2,57224 GHz 14,30 dam
TL 1 2,5702522 GHz 7.90 dBm Oce Bw 4.5154B4515 MHz TL L 2.5702622 GHz 9.24 dBm Oce Bw 4.485514486 MHz
T2 1 2.5747677 GHz 9.16 dam T2 1 2.5747478 GHz 8.10 dam

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.18 dBm) ™M1[1] 13.14 dBm)
28000 GHz 2.59657800 GHz
= - 4515 MHz| @ : Byl 4.485514486 MHZ
1wd TINRA s o gV A Ay 10 d =, Bengpotenon VAt S
/ ‘ [ |
4 [ 4 | |
o 4 0 o T
10 d - - -10 di - \\
/ A |
204 1 - 20d -
" \ |
S A S o N fr o h%s A
T v -0 e e
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 250528 GHz 14,18 dam ML 2.505578 GHz 13.14 dam
T 1 2,5927423 GHz 8.10 dBm Oce Bw 4.515484515 MHz TL L 2,5927522 GHz 8.62 dBm Oce Bw 4.485514486 MHz
T2 1 2.5972577 GHz 10.32 dam T2 1 2.5072378 GHz 8.34 dam
L )i ] o (]

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.93 dBm| 14.02 dBm|
20 261735000 GHz - 261862900 GHz
Oce By 4.505494505 MHz 4.495504496 MHz
104 PLIINYL S Vo MR 104 e, A \
| \ / |
od f od i |
I \ [ |
BUE! -10d ] t
Y / \
20 d - 20 di -
g - A\
- ey ; n e AP
A ; NN o o Y .
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2.61735 GHz 14.93 dBm ML 2.618620 GHz 14.02 dBm
TL 1 26152522 GHz 10.14 dBm oce Bw 4.505494505 MHz T1 1 2.6152522 GHz 9.88 dBm oce Bw 4. 495504496 MHZ
T2 1 26197577 GHz 9.42 dbm T2 1 2.6197478 GHz 9.14 dBm

TEL : 886-3-327-3456 Page Number 1 A38-13 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

I ]

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.64 dBm) ™M1[1] 15.92 dBm)
- 2.5758590 GHz - 2.5761790 Ghiz
o~ B 9.010080011 MHz c nwf 050049051 MHz,
Ad R | AL
o g S |-~ 0d = |~
/
od 0 d
! ), )
-tod { Z10d :’ 1
f 1
20 df I 20 df [ |
= N P Y ~ 2 - y 1 L -
e W VAT N e S VT Rl RV SN
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.575859 GHz 16.64 dam ML 2.576179 GHz 15.32 dam
T 1 2,5704845 GHz 9.66 dBm Oce Bw 9.010985011 MHz TL L 2.5704845 GHz 9.20 dBm Oce Bw 9.050949051 MHz
T2 1 2,5794955 GHz 10.10 dam T2 1 2.5795355 GHz 9.08 dam

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.18 dBm| ™Il 15.56 dBm|
0 . 2.5966780 GHZ| - 2.5958990 GHz
xcc Bry 9.070920071 MHz - ¥ OccBw 050949051 MHz
T N tara A A ey .
1w0d ¢ 0d F A% o sl
| { |
od od
\ f |
04 10 d
fi 1 |
/ \ / \
20 d £ ¥ 20 d
o -~ o PR DR o p . =
3 . - v
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,596673 GHz 16.18 dBm ML 2.595899 GHz 15.56 dBm
TL 1 2,5905045 GHz 9.30 dBm Occ Bw 9.070925071 MHz TL L 2.5504448 GHz 9.43 dBm Occ Bw 9.050949051 MHz
T2 1 2,5995754 GHz 9.33 dom T2 1 2.5994955 GHz 9.41 dBm
L U J wa L J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.72 dBm| mili] 17.28 dBm|
20 W 2.6138410 GHZ| - I 2.6156590 GHz
o . PN B.071028971 MHz - _ . occBw : 0.050949051 MHz
A Vi T ) P Naur Pl
10d — : 10 d LAV E A - —
/
/ \ {
od T od
\ /
BUE! T -10d
|
20 d ‘\
. L VN , P
|30/
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2613841 Ghz 16.72 dBm ML 2.615650 GHz 17.28 dém
TL 1 2.6104845 GHz 9.94 dBm Occ 8w 8.971028971 MHz TL L 2.5104645 GHz 11.18 d8m Occ 8w 9.050949051 MHz
T2 1 26194555 GHz 9.45 dbm T2 1 2.6195155 GHz 9.95 dbm
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
13.90 dBm) ™M1[1] 14.66 dBm)
- 2.5796880 GHz - 788790 GHZ,
B _ 13.486515487 MHz 0 ¥ occBw 13.456543457 MHz
1 AN RE o . - e >
10d e 104 o
/ i | I
i 1 i
a o
# \ [
10 df - L -10 df 7 T
/ A ! 4
} 204 J I\.,
A L o e
Y v 4" A N ™ \,V.\n‘;’\ V Y L A VA
=3 i
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.5775 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.579688 GHz 13.90 dam ML 2.578879 GHz 14.66 dBm
T 1 2,5707567 GHz 9.11 dBm Oce Bw 13.486513487 MHz TL L 2.5707268 GHz 9.62 dBm Oce Bw 13.456543457 MHz
T2 1 2,5842433 GHz 9.13 dam T2 1 25841833 GHz 6.64 dam

L I ]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 14.67 dBm)
0 - 2.5069700 GHz
N Occ Bre T 13.426579427 MHz 13.966633367 MHz
ol N o) \ T1 . AT
104 Ay W S o 104 \ . i
/ / \
od 0 d
! ! |
-10 df + -10 d
/ | |
204 + . 20d 1
oS VYA LN P v S | SN
REpATT v -3Em
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.599825 GHz 16.26 dam ML 2.505078 GHz 14.67 dam
T 1 25863167 GHz .84 dBm Oce Bw 13.426573427 MHz TL L 2.5853167 GHz 8.96 dBm Oce Bw 13.366633367 MHz
T2 1 2.6017433 GHz 10.31 dam T2 1 2.5016833 GHz 8.68 dam

L it J -

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 14.78 dBm|
2.6137590 GHZ| 2.6163060 GHz
e - 13.516483516 MHz & B ocd 18.426573427 MHz
P - A L o e A T
04 b i 10 d g s )
| / \
0 di / 0 '\
BUE! -10d |
/ i I
20 d - 20 df — ll
) N M, ) b Al W W,
-30 de—f g
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2613759 Ghz 15.53 dBm ML 2.616308 GHz 14.78 dBm
TL 1 2.6057567 GHz 10.42 dBm Occ 8w 13.516483516 MHz TL L 2.6057567 GHz 9.18 dém Occ 8w 13.426573427 MHZ
T2 1 26192732 GHz 10.21 dBm T2 1 2.6191833 GHz 8.18 dbm

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.64 dBm) ™M1[1] 12.41 dBm)
- 2.5773630 GHz - 2.5803600 GHZ]
T Occ B 17.902097902 MHz 1 Occ B 17.782217782 MHz
d TL Lo Ik Py ol - d TL - L
W Z < A e o = Y
\
0 di 0 d +
/ ’ |
-10 de t -10 T
| 4 |
20d L 20d
. / e A " ~ N
Y, A VN e  Ldien s oy =S (T il el
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.577363 GHz 13.64 dam ML 2,58036 GHz 12.41 dam
T 1 2,5710989 GHz 7.69 dam Oce Bw 17.902087502 MHz TL L 2.5711289 GHz 7.79 dBm Oce Bw 17.782217782 MHz
T2 1 2588991 GHz 8.86 dam T2 1 2.5889111 GHz 7.75 dam

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
3.05 dBm) 13.00 dBm|
0 2.5914440 GHZ| - 2.5895650 GHz
) i 17.822177822 MHz M1 17.902007902 MHz
0u iy N 72 04 - b J_— o oo
v - 0 Jr T o I TR
\
o | v / \
! \
104 - i 104 L -
/ ] '\
20 df f . 20 df - T
[ ) / SO PN
T f T P L F
50 d -50 di
&nd 60 d
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,591444 GHz 13.95 dem ML 2.580565 GHz 13.00 dBm
TL 1 2,5660839 GHz 8.62 dBm Occ Bw 17.822177822 MHz TL L 2.586049 GHz 6.68 dBm Occ Bw 17.902097902 MHz
T2 1 2,6039111 GHz 7.57 dam T2 1 2.603951 GHz 6.63 dom
L U J wa L J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.24 dBm| mili] 12.50 dBm|
20 2.6026070 GHZ| - 2.6046850 GHz
o Oce B 17.822177822 MHz N Oce B 17.042057942 MHz
XL ndon . N WE ) .
04 . e f e, . r + 104 B A TS T
|
e [ oa / |
[ |
BUE! | T -10d f T
/ \ / \
20 d 7 - 20 d 1 -
; o e A . J A
A AT e
e il
0 U 40 d
50 df -50 di
-60 df -60 o
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2602607 GHz 13.24 dBm ML 2.604685 GHz 12.50 dém
TL 1 2.6011688 GHz 8.35 dam Occ 8w 17.822177822 MHz TL L 2.601009 GHz 7.44 dam Occ 8w 17.942057942 MHZ
T2 1 2618991 GHz 9.29 dbm T2 1 2.618951 GHz 7.58 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.70 dBm) 14.26 dBm)
- 7177100 GHz - 2.5730420 GHZ]
M1 Occ B 4.485514486 MHz I 9.030969031 MHZ
di 1 LN K d PN, AL SN PN A Vo a NP L
0 T - = 7 Qi 10 3 i
0 d 0 d 4
/ f \
-10 df - -10 d +
/ \ / |
204 -
T s i RAAY AN — N s P
el
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.571771 GHz 1270 dam ML 2.573042 GHz 14,26 dBm
T 1 2,5702522 GHz 7.93 dbm Oce Bw 4,485514456 MHz TL L 2,5705045 GHz 8.64 dBm Oce Bw 9.030969031 MHz
T2 1 2.5747378 GHz 7.17 dam T2 1 2.5795355 GHz 8.87 dam
L U J L J L]
3 1.1 . E
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.04 dBm) 13.01 dBm)
- 2.59498000 GHz - 2.5973180 GHZ]
™ Occ B 4.495504496 MHz 9.090909091 MHZ
- 1 71 - P
104 T - | S S J( 10d o TR M s
od :I | od I
/
10 v 10 di j
/ | /
204 j \ 20 {
AT - L - p
a0y = e a0,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50493 GHz 13.04 dam ML 2.507318 GHz 13.81 dam
T 1 2,5927622 GHz 8.1 dBm Oce Bw 4,495504496 MHz TL L 25004645 GHz 8.37 dBm Oce Bw 9.090909091 MHz
T2 1 2.5972577 GHz 8.51 dam T2 1 25095554 GHz 7.06 dam

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.1a dBm| mili] 13.58 dBm|
20 2.61552200 GHz, - 2.6154200 GHz
T Oce B 4.525474525 MHz T Oce B 0.030969031 MHz
04 o oL po Ll 0 1 | A X b o
0d | ool
/ f
BUE -10 di r
\ i
20 df 20 df +
| v
g A e o \ ~, / /
a0, o .
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2615522 GHz 14.13 dBm ML 2.61542 GHz 13.58 dém
T1 1 26152323 GHz 6.30 dBm oce Bw 4.525474525 MH2 T1 1 2.6104645 GHz 7.05 dam oce Bw 9.030969031 MHZ
T2 1 26197577 GHz 8.35 dbm T2 1 2.6194955 GHz 7.65 dém
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-02B

LTE Band 38
Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.81 dBm) ™M1[1] 11.90 dBm)
- 2.5761210 GHz - 2.5825570 GHZ]
ML Occ B 13.996605397 MHz Wt Occ Bw 17.902097902 MHz
1d LA LS ARV A = 10 df — PPy . LT F -
J v 7 T 7 Fadey/] W P
o .\ v I |
-10 d -10 de t
t | «
204 20d f LS
™ S\l —— ol e W Wy A
g A
40 df -40 di
50 d S0 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.576171 GHz 12.81 dam ML 2,582557 GHz 11.30 dam
T 1 2,5708167 GHz 6.64 dBm Oce Bw 13.396603397 MHz TL L 2,571049 GHz 6.68 dBm Oce Bw 17.902097902 MHz
T2 1 2.5842133 GHz 8.00 dam T2 1 2588951 GHz 6.57 dam

L I ]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.26 dBm)| ™M1[1] 12.70 dBm)
0 2.5957190 GHZ| - 2.5989160 GHz
M1 Occ B 13.456543457 MHz 1 By 17.862137862 MHz
n A 2 L T 3
10d A 104d T v ~
7 N ;./., YWY, o vy ‘
0 ] ' B i |
-10 df ‘\ -10 de f -
/ |
20d 20d F" |
a0 Y ey \ S S n - gl i L e
s 7 T 7
-40 ds
50 d 50 d
&nd 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505719 GHz 12,26 dam ML 2,508916 GHz 1270 dam
TL 1 2,5682867 GHz .07 dBm Oce Bw 13.456543457 MHz TL L 2.586009 GHz 6.45 dBm Oce Bw 17.862137862 MHz
T2 1 2.6017433 GHz 7.08 dam T2 1 2.5038711 GHz 5,44 dam

L it J -

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.53 dBm| mili] 11.66 dBm|
20 2.6108820 GHZ| - 2.6191170 GHz
M1 Oce B 13.456543457 MHz pce B 17.862137B62 MHz
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CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2610882 GHz 12.53 dBm ML 2.613117 GHz 11.66 dém
T1 1 26057567 GHZ 6.50 dBm oce Bw 13.456543457 MHz T1 1 2.601049 GHz 6.24 dBm oce Bw 17.862137B62 MHz
T2 1 26192133 GHz .89 dbm T2 1 2.6189111 GHz .87 dbm
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Conducted Band Edge

LTE Band 38

/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 dhipe_§PURIOUS LINE ABS PABS . 20 chipe_bPURIpUS LINE ABS PASS
10 dBm “ 10 dBm
0ds }l‘ 0 dBm ‘l
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-50 dem 5
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | atimit |
2.545 Gz 2,564 GHp 1.000 MHg 256396 GHz -38.10 dBm -13.10 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61968 GHz 21.52 dbrm -6.08 de
2.564 GHz 2.565 GHz 1.000 MHz 2.56465 GHz -35.08 dem -22.00 d& 2620 GHz 2621 GHz 100,000 kHz 2 62005 GHe 1456 dbm 456 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56883 GHz -23.96 d&m -13.96 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62110 GHz -19.77 dbm ~9.77 db
2.569 GHz 2.570 GHz 100000 kHz 2.57000 GHz -15.80 dBm -5.60 dB 5 525 CH= 2626 GHz 1,000 MHz 5 62534 CHe 3336 dBm ~20.36 db
2.570 GHz 2.575 GHz 100,000 kHz 2.57033 GHz 21,77 dém -8.23 dB 5 856 GHz 554 Cha 1,000 Mz 3 60673 CHe ~36.25 dbm 1125 B
Y
] we I [ >
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS o0 chife—$PURIODS LINE ABS PASS
10 dem 10 dBm
oda [ dBm 1
-10 dam . J 110 dem \
SPURIDUS_LINE_ABS -20 dem [
-30 dBm: w -30 dem: W
A0.dam 40 dBm s
-50 dem -50 dBm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 tiHz 2.56237 GHz -30.88 dBm -5.88 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61621 GHz 8.61 dBm -21.39 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56442 GHz -31.54 dém -18.54 de 2.620 GHz 2.621 GHz 100.000 kHz 2,62001 GHz -23.01 dBm -13.01 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -20.68 dém -10.68 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62113 GHz -22.22 dbm “12.22 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -23.53 dém -13.53 dB 5 655 GHe 2896 GHz 1,000 MHz 262556 GHZ 2095 dBm 1605 de
2,570 GHz 2,575 GHz 100,000 kHz 2.57138 GHz 8,15 dém -21.85 dB .626 GHz 5845 GHz 1,000 Mz 562710 GHe ~30.85 dbm 585 db
T
) i )
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LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 16.60 dB Mode Auto Sweep Ref Level 20,00 dém Offset 16.60 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 chife_kPURIDUS LINE 4BS PASS
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0da Ll 0dBm J
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Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2.345 GHZ 2,564 GHp 1,000 MHz 2.56228 GHz -40.03 dBm -15.03 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61965 GHz 21.52 dBm -5.48 db
2.564 Gz 2.588 GHz 1.000 MHz 2.56482 GHz -35.89 dbm -22.89 d8 2.520 GHz 2.621 GHz 100,000 kHz 2.62001 GHz -14.56 dBm -4.56 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -24.23 dém -14.23 d8 2,621 GHz 2,625 GHz 1,000 MHz 262106 GHz -18.07 dbm -0.07 d&
2.565 GHz 2.570 GHz 100.000 kHz 2.56995 GHz -14.12 dBm -4.12 dB 625 GHz 2626 GHz 1000 MH= S ent17 oHe 3509 dbm oo 0ade
2.570 Ghz 2.575 GHz 100.000 kHz 2.57037 GHz 20.92 dBm -9.08 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62849 GHz -38.04 dBm -13.04 dB
T
I J1 "

2 MAY. 2020
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
ods
-10 d8m
SPURIDUS_LINE_ABS
-30 dBm
a0 o et} 40 dBm bt gy |
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56394 GHz -31.48 dBm -6.48 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61589 GHz 8.09 dbm -21.91 db
2.564 GHz 2.565 GHz 1.000 MHz 256453 GHz -30.44 dém -17.44 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62003 GHz -26.22 dBm -16.22 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -20.46 d&m -10.46 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62133 GHz -21.43 dbm -11.43 dB
2.560 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -26.00 dém -16.00 dB 5 625 GH= 2626 GHz 1,000 MHz 2 GOELE GHe 5024 dbm 1624 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57345 GHz 7.41 dém -22.59 d8 2,626 GHz 2.645 GHz 1.000 MHz 2.62613 GHz -30.86 dbm -5.86 dB
T
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LTE Band 38/5MHz /64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIOUS LINE ABS PASS
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-50 dem w W
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
2.545 Gz 2,564 GHp 1.000 MHg 256201 GHz -37.21 dBm -12.21d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61962 GHz 20.35 dBm -9.65 di
2.564 GHz 2.565 GHz 1.000 MHz 2.56480 GHz -35,53 dem -22.63 d 2620 GHz 2621 GHe 100,000 kHz 2 62001 GHe 18,98 dbm oo8 dB
2.565 GHz 2.569 GHz 1.000 MHz 256896 GHz -25.52 dBm -15.52 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62112 GHz -26.22 dBm -16.22 d&
2.569 GHz 2.570 GHz 100000 kHz 2.57000 GHz -19.73 dBm -5.75 dB 5 525 CH= 2626 GHz 1,000 MHz 5 62545 CHe 3455 dBm 21 tt db
2.570 GHz 2.575 GHz 100.000 kHz 2.57037 GHz 21.02 dém -6.08 d& 2,626 GHz 2,645 GHz 1,000 MHz 262797 GHz -37.48 dbm -12.48 db
Y
I 1 P
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Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS

20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
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ode
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-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56385 GHz -32.00 dBm -7.00 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61781 GHz 6.57 dBm -23.43 dB
2.564 GHz 2.565 GHz 1.000 MHz 256457 GHz -30.62 dém -17.62 d& 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -27.36 dBm -17.36 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -20.73 d&m -10.73 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62112 GHz -22.48 dbm -12.48 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56958 GHz -25.78 dBm -15.78 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62514 GHz 29.27 dbm Z16.27 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57137 GHz 6.71 dBm -23.29 dB .66 GHz 2.645 GHz 1,000 MHz 5.62667 GHz -31.48 dbm ~6.48 db
\
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LTE Band 38/ 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS N 20 chjpe_BPURIOUS LINE ATA PASS
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-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz | (| Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.545 Gz £.560 GHp 1.000 MHg 255991 GHz -40.45 dBm -15.45 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61938 GHz 22.17 dbrm -7.83 d8
2.560 Gz 2.565 GHz 1.000 MHz 2.56400 GHz -38.18 dBm -25.18 dB 2.620 GHz 2.621 GHz 200,000 kHz 2.62003 GHz -17.87 dBm -7.87 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56888 GHz -24.83 dém -14.83 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62122 GHz -27.50 dbm -17.50 db
2.569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -15.38 dBm -5.38 dB 5 525 CH= 2,630 GHz 1,000 MHz 5 62577 oHe ~36.83 dom 2383 db
2.570 GHz 2.580 GHz 100.000 kHz 2.57055 GHz 21.93 dem -8.07 d& 2,630 GHz 2,645 GHz 1,000 MHz 263111 GHz -40.18 dBm -15.18 dB
Y
i 1 P
2.MAY.2020 20:00:37

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16.60 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PAES
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10 dem 10 dBm
A o - 4 arki
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60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55450 GHz -33.23 dBm -8.23 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61259 GHz 5.81 dBm -24.19 dB
2.560 GHz 2.565 GHz 1.000 MHz 256476 GHz -26.02 dém -13.02 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62001 GHz -23.80 dBm -13.90 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56861 GHz -22.30 d&m -12.30 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62106 GHz -23.16 dBm -13.16 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -25.98 dBm -15.98 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62571 GHz 25,16 dBm 212,16 dB
2.570 GHz 2.560 GHz 100.000 kHz 2.57172 GHz £.52 dem -23.48 d 2,630 GHz 2.645 GHz 1.000 MHz 2.63131 GHz -32.70 dbm -7.70 dB
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LTE Band 38/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge /1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chife_PURIOUS LINE ABs PASS
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-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz | (| Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.545 Gz £.560 GHp 1.000 MHg 255913 GHz -40.37 dBm -15.37 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61939 GHz 21.66 dbm -8.34 de
2.560 Gz 2.565 GHz 1.000 MHz 2.56482 GHz -38.73 dBm -25.73 d8 2.620 GHz 2.621 GHz 200,000 kHz 2.62002 GHz -18.53 dBm -8.53 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56895 GHz -27.89 dém -17.88 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62110 GHz -25.38 dbm -15.38 db
2.569 GHz 2.570 GHz 200,000 kHz 2.56996 GHz -16.40 dBm -6.40 dB 5 525 CH= 2,630 GHz 1,000 MHz 5 62543 CHe 37 28 dBm o428 db
2.570 GHz 2.580 GHz 100,000 kHz 2.57055 GHz 21,03 dém -8.97 d&

2.630 GHz 2.645 GHz 1.000 MHz 2.63193 GHz -40.57 dBm -15.57 dB

]" 1
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Spectrul Spectrum o

Ref Level 30.00 dBm  Offset 16.60 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 16.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGUECHABEKARS_ PABS
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Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55954 GHz -32.98 dBm -7.98 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61085 GHz 4.96 dBm -25.04 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56491 GHz -26.16 dBm -13.16 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -28.97 dBm -19.97 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -22.51 dém -12.51 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62124 GHz -23.53 dbm -13.53 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -27.13 dBm -17.13 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62502 GHz 26,38 dBm -13.38 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57466 GHz 4.74 dBm -25.26 d8 2.630 GHz 2.645 GHz 1.000 MHz 2.63019 GHz -31.70 dBm -6.70 dB
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LTE Band 38/ 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |

2,545 GHz 2.560 GHz 1.000 MHz 2.55979 GHz -40.91 dBm -15.91 d& 2,610 GHz 2.620 GHz 100.000 kHz 2.61541 GHz 20.14 dém -9.86 db
2.560 GHz 2.565 GHz 1.000 MHz 2.56475 GHz -38.86 dém -25.86 db 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -27.50 dBm -17.50 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -31.01 d&m -21.01 d& 2,621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -28.77 dBm -18.77 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -27.35 dBm -17.35 dB 2,625 GHz 2.630 GHz 1,000 MHz 262502 GHz -37.48 dbm -24.48 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57059 GHz 19.99 dBm -10.01 dB 2.630 GHz 2.645 GHz 1.000 MHz 2.63115 GHz -40.55 dBm -15.55 dB
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2:545 GHz 2.560 GHz 1.000 MHz 2.54932 GHz -35.35 dBm -10.35 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61125 GHz 0.85 dBm -29.15 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56384 GHz -27.21 dém -14.21 d 2.620 GHz 2.621 GHz 500.000 kHz 2.62003 GHz -29.83 dBm -19.83 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56876 GHz -24.96 dBm -14.96 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62316 GHz -26.81 dbm -16.81 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.56997 GHz -27.52 dém -17.52 dB 5 525 CH= 2640 GHz 1,000 MHz 262632 GHz 28 12 dBm ciode
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